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3562 005A = v Z3I%Z7 (IVEY - CEAR

ENGINE EQIPMENT (MITSUBISHI - CE SPECS)

RE| WBaRES EBamB fEgkl & < B RS B g &
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. |REMARKS
1 |3558 0005 001|IVy'Y ENGINE 1 [GM132LN-21KNO.7240061~
1 | 3558 0005 000 |IVY'Y ENGINE 1 |GM132LN-219[~NO.7240060
2 | 3544 0055 000 7°-Y PULLEY 1
3 [3610 0101 000 AW FZ byl - STOPPER 1
4 |3629 0103 000 [A'Ih FA by ‘- STOPPER 1
5 | K110 0108 016 |F#f Ik b BOLT 6 |MB8X16(4T)
6 | 0350 0140 822 [PW WASHER 6 [8X22X16
7 | 0852 1300 031 |VA'lb b VBELT 1 |SB31W400
8 | K814 0108 035 |F# IV b BOLT 4 |M8X35(8T)
9 | F301 0108 000 [Ff vt NUT 4 [M8
10 | 3544 0009 000 [IV¥ VA=A BASE 1
BP416D —2— 04/07/30




3558 015A Ty yvraryho—)L JIHXT

(CEA1AR)

ENGINE CONTROL EQIPMENT (CE SPECS)
1 1-2
1 _1 \ \
’A'
)
(@,
R BBRES ER s Fh @ = B R 5 % 5 &
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 ]3558 0151 000 [A0yhh bV -Assy  |LEVER 1
1-1 | 3533 0102 000 |20y b LIV - LEVER 1
1-2 | 3514 0102 000 |74 - WIRE 1
BP416D —4— 04/07/30




3562

100A 7lv—A4 73I%#7 FRAME EQIPMENT

o
BH| =wmES ERSna®n By = F B A 5 % R
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
2 | 3611 4062 000 |17k RUBBER 2 |B-4
3 | A252 0160 025|}52332Y° SCREW 2 |M6X25
4 |3611 1171 000 |33 h GROMMET 1 |P-2
5 | 3632 4021 000 |7yhk Y% BAR 1
6 | 0350 0151 226 |PW WASHER,PLAIN | 1 [12X26X23
7 | A351 0112 002 Ut yb U-NUT 1 [m12
BP416D —5— 04/07/30




3561 115A ~rFL Z73%5  (CEHED
HANDLE EQIPMENT (CE SPECS)
RBY| BRES R %A TR @ & ~F B B 5 i 5 &
NO.| PART NO. PART NAME | Q'ty |DESCRIPTION| FRoM ~ UP TO SERIAL NO. | REMARKS
1 | 3561 1151 000 [V F b HANDLE 1
2 | K710 0110 025[F# I b BOLT 2 [M10X25(7T)
3 [ K814 0110 040[F# IV b BOLT 2 [M10X40(7T)
4 | F301 0110 000 [FFyh NUT 4 |m10
BP416D —7— 04/07/30



3544 130B #HX— Z/3I%5 COVER EQIPMENT
4
6\
&2
/ ’

BH| =wmES ERSna®n By = F B A 5 % R
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS

1 [ K700 0106 012 |[F# IV b BOLT 3 [MeXx12(7T)

2 | 3544 1307 001 |1\ - COVER 1

3 | K110 0108 016 |FH b b BOLT 4 |M8X16(4T)

4 | 3544 1311 000 [A\'Ih b1y - COVER 1

5 | 3544 1315 000 [z by~ STOPPER 1

6 | 3537 1321 0007 77k BRACKET 1
BP416D —8— 04/07/30




3562 200A

Iyvary 77 TRANSMISSION EQIPMENT

Rl BeES EB s A ¥ @k B m B 5 K s &

NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 7314 000R 000 [3y¥ 37ASSY TRANSMISSION | 1 |HS041R AR VERSR
2 | 35352001 000 |7°L- b PLATE 2

3 | K710 0110 020 |F# b b BOLT 4 |M10X20(7T)

4 | 3544 2003 000 |7°-Y PULLEY 1

5 | 3533 2005 000 | SHIM 1

6 | 0571 0005 025 |% - KEY 1 [5x5%x25

7 | K700 0606 016 [Fi IV b BOLT 1 |M6X16(7T)

8 | 0350 0160 628 |PW WASHER 1 [6X28%3.0

9 |A114 0110 125|% b BOLT 1 [M10X125

10 | F301 0110 000 |F¥ b NUT 1 [m10

11 | 0350 0141 022 |PW WASHER 4 |10X22X16

12 | K110 0108 016 |F# b b BOLT 1 [M8X16(4T)

13 | 0350 0140 822 |PW WASHER 3 [8X22X16

14 | A114 0108 120 |# b b BOLT 1 |M8X120

15 | F301 0108 000 |F¥ b NUT 1 |M8

16 | 3544 2017 000 |A'Ib kAN - COVER 1

17 | 3535 2006 000 |2 7°07 vk SPROCKET 2

18 | 0560 0110 055 |f{IhF1-7't" PIN 2 |p10X55

19 | 0520 0125 020 |7Vt PIN SPLIT 2 [25%20

20 | 3544 2021 000 [40-7 CRAWLER 2

BP416D —9— 04/12/10



35644 210A 7vVY» Z7I%7 ROLLER EQIPMENT

Rl BeES EB s A ¥ @k B m B 5 K s &
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 |3514 2101 000 |77YY7 9y ROLLER ASSY | 2
1-2 | 0750 0062 040 |\ 7Yv9 BEARING 4 16204
1-3 | 0840 3254 716 [ 4 Y- SEAL OIL 2 |MUD 25X47X15
2 | 0350 0151 026 |PW WASHER 2 [10x26%23
3 | K712 0110 020 [F# Wb b BOLT 12 |M10X 20(7T)
4 | 3513 2107 000 [*977 4 CAP 2 |SC4A7X7A
5 | 3544 2111 000|777 Assy ROLLER ASSY | 4
6 | 0350 0161 030 |PW WASHER 8 [10x30%32
7 | 3544 2121 000 [7 7YV MY F BRACKET 2
8 | 36342123000 ([YNY$DUT vy BUSH 4 |MB2525-36FD
9 | 0350 0161 040 |PW WASHER 2 [10Xx40%3.2
BP416D —10— 04/11/30



3544 230A v kRvly 47

IDLER

EQI PMENT

R BeES EB s A ¥ @kl B B 5 K 5 &
NO.| PART NO. PART NAME | O'ty [DESCRIPTION| FRoM ~ uP T0 SERIAL NO. | REMARKS
1 | 35332201001 [19F9YYAssy IDLER ASSY 2
1-2 | 0750 0062 050 [\ 7YV) BEARING 4 [6205
1-3 | 3516 2303 000 [#41h Y-k SEAL OIL 2 |MUD-5S30X55X 15
2 | 0350 0161 030 [PW WASHER 2 |10X30%3.2
3 [ K712 0110 020 [F# b b BOLT 2 |M10X20(7T)
4 | 3513 2205 000 [*9774 CAP 2
5 |3544 2305 000{19F9Yv71-4 YOKE 2
6 | 3515 2214 000 |90-31\JE b b BOLT 2
7 [ A360 0101 602[sw WASHER 2 |16(J1S28)
8 [A300 0116 001[f b NUT 2 |M16
BP416D —11— 04/07/30



3561 300B YA KZIvF 7347 (CEfAR

(CE SPECS)

SIDE CLUTCH EQIPMENT

1-2 \'7
1-1 13 6 8
\ % / 7
1 S\J»f 0 4 \
7 G 7 0//1
1 2/ s , \/\1 -|
&L
—_
e 8 <
7 g 1T—
12—
R #HmES ERem B ® B A 5 % 5 £
NO. PART NO. PART NAME Q'ty [IDESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 |35333002 000 [L)\-R LEVER 1 1-11-2%5L
1-1 | 0562 0106 025 [k77 47k PIN,CLEVIS 1 [p6X25
1-2 | 0521 0106 000 |RE™Y PIN 1 |6
2 | 35333003 000 |b)\-L LEVER 1 2-12-2%28
2-1 ] 0562 0106 025 [k77 47"y PIN,CLEVIS 1 |p6X25
2-2 ] 0521 0106 000 [RE"Y PIN 1 |6
3 | 0350 0130 613 [PW WASHER 2 |6X13X1.0
4 | 3544 3006 000 [74% - WIRE 2
5 |[35133131000(7°72Fy9nVF BAND 2
6 | 0562 0108 020 [k37 47"y PIN 2 |@8X%X20
7 | 0350 0140 818 [PW WASHER 6 [8X18X16
8 | 05230108 000[z1vy7°t™Y PIN SNAP 6 _|FEUS
9 | 3558 3011 000 |7-4 ARM 2
10 | 0350 0161 630 |PW WASHER 2 [16X30X%3.0
11 | 0520 0132 032 (7Yt PIN SPLIT 2 [3.2Xx32
12 | 3544 3015 000 [AyF ROD 2
13 | 3558 3008 000 [7"y¥1 BUSH 2
BP416D —13— 05/04/20



3562 315A 7JvF-TL—% JIFT

CLUTCH-+*BRAKE EQIPMENT

(C EA1AR)

(CE

SPECS)

R BeES EB s A ¥ @kl B B 5 K 5 &
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 |3561 3151 000 |/ - LEVER 1
2 | 35133157 000 |4 VY+& b b BOLT 1
3 | 0350 0151 026 |PW WASHER 1 [10Xx26X%2.3
4 | 0350 0140 618 [PW WASHER 1 [6x18%X16
5 | A350 0106 002Uty b NUT 1 |m6
6 | 3558 3155 000 [71% - WIRE 1 h7y¥F
7 | 0350 0141 022 |PW WASHER 3 [10X22X16
8 | 0520 0125 0207Vt PIN SPLIT 3 [25%X20
9 | 3509 3216 000 (X774 SPRING 1
10 | 3562 3111 000 |77Y 37 - 4 ARM 1
11 | 0796 0161 815 |DU7 v 1 BUSH 2 |16X18X%X15
12 | 3513 3121 000 [77¥377°-YAssy  [PULLEY 1
13 | 0350 0161 630 |PW WASHER 1 [16X30X3.0
14 | 0740 0001 600 [CYV4" RING 1 |S16
15 | 3561 3119 000 |A7YV) SPRING 1
16 | 3561 3165 000 [74% - WIRE 1 Jb-%
17 | 3513 3127 000 |2 7YV SPRING 1
18 | 5201 3608 000 |2 7YV) SPRING 1
19 | 3513 3111 000 |Z7YV9 SPRING 1
20 | 3513 3109 000 [#7- COLLAR 1
21 | 3526 1671 000 [h/\ - COVER 1
22 | A252 0160 016|FA3%Y" SCREW 2 |M6X16
23 | 35133131 000 |7°7AFyIN U BAND 1
BP416D —15— 04/07/30



3560 320B F=x=v¥ 74T

(CEA1AR)

GEAR SHIFT EQIPMENT

(CE SPECS)

Rl BeES EB s A ¥ @k B m B 5 K s &
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 3558 3201 000 |F1vy bV - LEVER 1
2 | 35443203000t Z-1hI\47° PIPE 1
3 | 0693 0012 460 [7)y7° GRIP 1 |p12F
4 | K804 0106 030 [F# Ib b BOLT 1 |M6X30(8T)
5 | A300 0106 001 [f vy} NUT 2 |M6
6 | 3544 3206 000 [F1Vy h4bIVY PLATE 1
7 | K700 0106 014 |F# b b BOLT 1 |M6X14
8 [K110 0108 016 |F# b b BOLT 2 |M8X16
BP416D —17— 05/10/20



3544 9903 vdrtvvyh  GH=HER)

WAGON set (FLAT BED OPENING 3 WAYS)

15 14

7 /1
6 17 8
o [

3
/16 7
18
1
/22

S01—
\\\

Re| BaES R Eg| &= <~ B R 5 % fm &
NO. PART NO. PART NAME | Q'ty IDESCRIPTION| FROM ~ UP TO SERIAL NO. |REMARKS
S01 [ 3544 9903 000 |73Vt vt WAGON set 1

1 | 3544 4551 000 [=4'417L-4 FRAME 1

2 | 3544 4595 000 |Y47F SHAFT 1

3 [ 0350 0161 630 [PW WASHER 2 [16X30X3.0
4 | 0740 0001 600 |CYVH RING 2 |[s16

5 | 3544 4601 000 |4 F5 - IR SIDE GATE 1

6 | 3544 4615 000 |44 F7 - bL SIDE GATE 1

7 [ K110 0108 016 [F# W b BOLT 6 |M8X16(4T)
8 |3606 4709 000 | v7§+ I9R BRACKET 1

9 |3606 4711 000N yIFE+ 9L BRACKET 1

10 [ F301 0108 000 |Ff vk NUT 6 |m8

11 | 0350 0140 822 |PW WASHER 2 [s8x22%16
12 | 3407 4226 000 [# % 37 Frh'2 BOLT 2 lol0

13 [ 0350 0141 022 |PW WASHER 4 [10x22X16
14 [A301 0110 001[f vk NUT 4 |[M10(1%&)
15 |[A301 0110 003}y NUT 4 [M10(37%&)
16 | 3718 4231 000 |04 LOCK 1

17 [A110 0110 030 [# W b BOLT 2 |M10X30
18 | 3408 4231 000 [h7H'% MYIR BRACKET 1

19 [3408 4232 000 [T h % MYFL BRACKET 1

20 | 3718 4232 000 |04 LOCK 1

21 | 3544 4701 000 |5 - b GATE 1

22 | 3544 4851 000 [N %I PANEL 1

23 | K110 0108 016 |F# I F BOLT 5 |M8X16(4T)
24 | 3407 4107 000 |F7h7 4 %R BOLT 1

25 | 3407 4108 000 |F7H7 %L BOLT 1

26 [ 0350 0141 022 [PW WASHER 2 [10Xx22X16
27 | A301 0110 001|F bk NUT 2 |M10(1%%)
28 [A301 0110 003+ vk NUT 2 |M10(3%&)
BP416D —18— 05/09/01




3544 490B Fruvw’s 747
LOWER LOCK EQIPMENT

G =

J518)
(FLAT BED OPENING 3 WAYS)

R BeES EB s A ¥ @kl B B 5 K 5 &
NO.| PART NO. PART NAME | O'ty |DESCRIPTION| FRoM ~ uP T0 SERIAL NO. | REMARKS
1 [3408 5201 000|F70y5h%5 LOCK 1
2 | 0562 0108 025 [k737 47ty PIN,CLEVIS 1 |[p8x25
3 | 0350 0140 818 |PW WASHER,PLAIN | 3 [8X18X16
4 05200125 016 |7t PIN,SPLIT 3 [25%16
5 |3617 3227 000274 SPRING 1 [#30
6 | 5302 3308 000 [AyF ROD 1 [L=89 mM8L
7 | 3208 3410 000 |%- Y1\ "yal BUCKLE 1 [m8Xx50
8 | A301 0108 003[fyk NUT 1 [ms 3%&
9 | A301 2108 003[f vk NUT 1 |M8L3%&E
10 | 3544 4914 000 [AyF ROD 1
BP416D —19— 04/07/30



3544 497A ~rybh 7347 BUCKET EQIPMENT

N

Rl #aES GLTEE Bl = B RS ® " %
NO.| PART NO. PART NAME | Q'ty |DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 |3544 4971 000 [N Fyh BUCKET 1
2 | 3544 4595 000 |47 b SHAFT 1
3 10350 0171 640 [PW WASHERPLAIN | 2 |16X40X45
4 | 0740 0001 600 |CUYY" RING,SNAP 2 [s16

BP416D —20— 04/07/30



3544 550A =7YHL7 Z73I%7 HYDRAULIC EQIPMENT

] e \
- s
7 ) @/\@v
) B 16 /
17
RBH| HaEsS ERama ¥R @k & ~F = A 5 K s £
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO.|  REMARKS
1 | 3542 6002 000 |\ "vr -3 Assy HYD.PUMP ASSY 1 |PPH1.7AC0.5R-64J 22~ 23N -V B
2 | K110 0108 016 |[F# I b BOLT 8 [mM8Xx16
3 | 0350 0140 818|PW WASHERPLAIN | 4 [8X18X16
4 |3411 5107 000{7%7°% ADAPTER 1 9034 04 A=50
5 | 3611 7302 000 [Ih&" ELBOW 3 (1034 04
6 | 3415 5002 000{7°-Y PULLEY 1
7 | K710 0610 016 |[F# b b BOLT 1 |M10X16(7T)
8 | 0350 0161 030 [PW WASHERPLAIN [ 1 ]10X30X3.2
9 |[3544 5511 000 |1\ vr-944 BASE 1
10 | F301 0108 000|F#yh NUT 4 [m8
11 | 0852 0000 019 VA IV b V-BELT 1 |B19 W200
12 | 3526 6508 000 |74 - CYLINDER 1
13 [ 3517 6021 00017 Y#F-2 HOSE 2 |S003
14 | 5108 4825 000[7°77- CLAMP 1
15 | 3544 5531 000 |47} SHAFT 1 |L=90
16 | 0350 0162 034 |PW WASHERPLAIN [ 2 [20X34X32
17 | 0740 0102 000{CYv4 RING,SNAP 2 |S20
18 | 3544 5535 000 |47} SHAFT 1 |L=60
19 [ 0350 0161 630 |PW WASHERPLAIN [ 2 ]16X30X32
20 | 0740 0001 600 |CYV)° RING,SNAP 2 |s16
21 | 3544 5541 0004 V7 VIV - LEVER 1
22 | K710 0110 016 {F# b b BOLT 1 |M10X16(7T)
23 | 0691 0010 250{5")y7° GRIP 1 |1E
24 | A110 0108 040[#H Wb b BOLT 1 |M8X40
25 [ A301 0108 001|}yh NUT 1 |M8
26 | 3544 5545 000 |t Z-IW\'47° PIPE 1
BP416D —21— 04/07/30



3542 6002 =7Y,\ysr—Y HYDRAULIC PUMP

=
D 10 32 11 19 38 37 12
17 14 16 8
YY-IN V) EREESE AR
27 4 36 3134 15 7 232 41
13
6 29
35 > Z
28 o 5 -A
42 ¢ i T
b J
GP 18 24 N\ Stk i
— = w
=T |
| ——
3/25 33: B _\\
Shimadza. 30 J
21 .
, 22 1 XTI I‘\ /
PPH1.7ACO.5-064 1 26 20 9
BH HPmES ERmat B & ~F A5 % s £
NO. PART NO. PART NAME | Q'ty DESCRIPTION| FROM ~ UP TO SERIALNO.| REMARKS
1 75747° -+ 1 [402-11579-00 ERSAHATR]
2 | 95402-11546-11 |#°77°ASSY 1 [402-11546-11
3 y47F 1 [402-10891-07 ERSAHATA]
4 -7 1 |402-10892-01 ERamfite AR AT
5 A7-l 1 |402-10893-06 ERamfie AR A]
6 | 95402-10894-11 [\~ 1 [402-10894-11
7 A7y -1 1 |402-10895-03 ERamfitaAnl
8 | 95402-10896-06 [N (L) 1 [402-10896-06
9 | 95402-11588-00 [Tank | 1 [402-11588-00
10 -7 1 |402-10079-07 ERan e n]
11 | 95402-10080-07 [#°Ay} 1 [402-10080-07
12 | 9S402-10697-07 7Y %AF74 A 9Y1 1 [402-10697-07
13 | 95402-11003-00 [U7-1 1 |402-11003-00
14 7HYEE W M5 X 12 1 [o22-25073-00 ERenfieAA]
15 | 95036-10204-00 [0Y74" P6 1 036-10204-00
16 hh \ 1 [402-11355-00 ERmfite AR AT
17 NyIWAI - 1 [402-11043-01 ERamfitaAnl
18 | 95402-00239-78 [A119% 5X5X18 1 |402-00239-78
19 | 95402-00402-43 |2 7Y% (VY- 7) 1 |402-00402-43
20 | 95036-15502-48 [[0-Ring | 1 |036-15502-48
21 b=l 1 |[036-50073-00 ERamitieAnl
22 F34ANTYIH 1 [031-40133-00 ERamiteAnl
23 | 95400-50509-00 [[Deckel [ 1 [400-50509-00
24 An-4 1 [402-11396-00 ERamfHeAnl
25 cYy 1 |402-11397-00 EBafia A a]
BP416D —292— 04/07/30
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3542 6002 =7Y,\ysr—Y HYDRAULIC PUMP

10 32 11 19 38 37 12

17 14 16 8§
YY-IN 7" SREEHE AR
27 4 36 3134 15 7 232 41
13
6 29
35 28 Z
- o -.A L
P FEEES
4} 18 24 N\ il |8
- - N \
=T |
| ——
3 25 33: B
_— 30 J
21 .
, 22 : /l —~T /‘\ /
PPH1.7AC0.5-064 1 26 20 9
B ERmEs ERm R B B ~F B 5 % g &
NO. PART NO. PART NAME | Q'ty DESCRIPTION| FROM ~ UP TO SERIALNO.| REMARKS
26 | 95036-10405-00 [0Yy4 P7 1 [036-10405-00
27 | 95036-10217-00 [0Y74" P16 1 [036-10217-00
28 074y S24 1 [400-50500-46 ERS AR
29 ChaM7 16 1 |026-60014-00 ERamfte AR AT
30 ChaM7 20 1 |026-60018-00 ERmfe AR AT
31 AF-WE -V 9/32 1 ]031-65109-00 ERamfite AR A]
32 AF-WE- 7/32 1 |031-65107-00 ERamfite AR A]
33 A'7Y)75°600427 1 |030-03004-00 ERamfite AR Al
34 | 95402-00400-43 [A 7YY 1 |402-00400-43 ERamfita AR Al
35 | 9S022-25072-41 |7FY+% W MV5X 10 1 [022-25072-41
36 | 95035-50702-00 |71Y%7°74 1 [035-50702-00
37 | 95402-11523-00 [+ v} 1 [402-11523-00
38 | 95036-10407-00 [OYV9 P9 1 |036-10407-00
39 | 9S022-20047-41 [71Y+F I MM6 X 16 4 |o022-20047-41
41 | 95402-11595-01 [# 4yy 3147 1 [402-11595-01
42 y7-+ 1 [402-11722-00 ERamfite AR Al
BP416D —23— 04/07/30




35662 650A ~—7 J3I&7
MARK EQIPMENT

GEE=J - IvEey - CE)
(FLAT BED OPENING 3 WAYS - MITSUBISHI - CE)

654 3
{|H| _
3 giiil
— 15 ~_21
=1 I
mi 2 :
] 723 = ;D b
20 ° D /
SO01- 14 Q
N
ot
T
D]
7
B PaEs ERena®n Bk B ~ B B 5 % g £
NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FRoM ~ UP TO SERIAL NO.| REMARKS
S01 [ 3562 650A 000]¥-4tyh MARK set 1
3 [ 3654 6025 000(Y 19¥3 MARK 1
4 | 3560 6504 000[¥-% MARK 1
5 |3544 6524 000477 V9%F194 MARK 1
6 | 3544 6507 000[|AYY4F194 MARK 1
7 | 3544 6007 000V 39AYY44F MARK 1
8 |[3544 6523 000 |Nyr-yY 195 MARK 1
9 |[3544 6515 000 |3y 344l MARK 1
10 | 3562 6511 000 (AW MAZ MARK 1
11 | 3544 6521 000|772 VANV -1NY%Z  [MARK 1
12 | 3654 6023 000 |CEY-4 MARK 1
13 | 3544 6508 000[¥-% MARK 1
14 | 3544 6527 000[¥-% MARK 1
15 | 3550 6519 000[¥-% MARK 1
17 | 3558 6503 000[¥-% MARK 1
18 | 3544 6514 000 |41 TV5 Y MARK 1
19 | 3544 6522 000 [\ yr-vF191 MARK 1
20 | 35315017 000 [Nyy+%$ 39 MARK 2 |byk
21 | 35315018 000 [Nyy+% 39 MARK 2 |41m-
22 | 35335129 000[Y)1¥F MARK 4
23 | 3526 5534 000[¥-% MARK 1
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NO.| PART NO. PART NAME | Q'ty |IDESCRIPTION| FROM ~ UP TO SERIAL NO.| REMARKS
S01 | 3562 650B 000{v- 44y} MARK set 1

3 [ 3654 6025 000[7'1973 MARK 1

4 | 3560 6504 000[v-4 MARK 1

5 | 3544 6524 00014 V7Y% F194 MARK 1

6 |3544 6507 000{AVY4F194 MARK 1

7 | 3544 6007 000 [y939AVY 947 MARK 1

8 | 3544 6523 000 [\Vyr-y'y 39F" MARK 1

9 | 3544 6515 000 {3y 37441 MARK 1

10 | 3562 6511 000\’ M2 MARK 1

11 [ 3544 6521 000 [7 vt VAV -nNY2Z  [MARK 1

12 | 3654 6023 000 [CEV-4 MARK 1

13 | 3544 6508 000 [v-% MARK 1

14 | 3544 6527 000 [v-4 MARK 1

15 | 3550 6519 000 [v-% MARK 1

17 | 3558 6503 000 [v-% MARK 1

18 | 3544 6514 000 (#1175 MARK 1

19 | 3544 6522 000 |\ "yr-y'F191 MARK 1

20 |35315017 000 |\Yy4% 39 MARK 2 byt

21 [35315018 000 |\Yy4% 39 MARK 2 |{1n-

22 | 35335129 000[YY4# MARK 4

23 [ 3526 5534 000]v-4 MARK 1
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NO.| PART NO. PART NAME | Q'ty [DESCRIPTION| FROM ~ UP TO SERIAL NO. | REMARKS
1 | 35617002 000 [M)7Yh4tY*4y3  |MANUAL 1
2 | 3544 7003 000 |\ 'y4 BAG 1
3 | 3544 7002 000 |7Y-AZy7 W GREASE NIPPLE| 1
30 79999 6016 000[Z 7°) - SPRAY 1 |FA-GALyF
30 79999 6017 000[Z 7' - SPRAY 1 173v99 -
30 79999 6018 000[Z 7'l - SPRAY 1 |f#i7h410-
30 79999 6014 000|Z 7L - SPRAY 1 |[#+Z205Y-7 RAPID
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